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Commodity Customer Cerlificate No.
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ASTM A36 FEA : HYUNDAI CORPORATION A :2019-08-06
Contractor Date of Issue
- - EH7| Unit
L BANES Sl B i
e i Gompostor Xl Sl
N— R . REsn 4:x10,000 5:x100,000
Stie a
Heatfio. | Podaalo- ol v | s | & |wal | W |y |alc|s|m|e|s|o|n|a|m|mw| n|lv| % o
Mid g
(N/mar} (56) | (2€) (%) (%6} m 4 3 3 4 4 2 2 3 2 3 3 3 3 3
i 1 4,445 | R18426 FC11436003 T|2035| 4752 29 u L |1,590| 247 (1,064 146 | 37 3 1 19 0 2 2 1 36 |2.008
P 1,599 244 |1,048] 129 | 33 3 1 19 0 1 2 1 36
38 % 6006 1 4,415 | R18235 FC11438201 T|2770| 4630 30 u L 1,491 264 (1,086) 134 | 40 | 2 1 21 0 2 2 1 34 1,99
P |1524] 254 [1058) 126 | 36 | 2 1 181 0 1 2 1 3
351 % 2438 % 600G 1 4,445 | R19235 FC11438202e | T | 277.0| 4630 | 30 u L [1.491 264 (1.086( 134 | 40 2 i) 21 0 2 2 1 34 1,09
P 11,624| 254 (1,058 126 | 36 2 1 18 0 1 2 1 3
¥ 240 % BOAG 1 4M5 | RIOZ35 FC11438301 T12770]463.0] 30 u L | 1,491 264 [1,086[ 134 | 40 2 1 21 0 2 2 1 34 1109
Pol1,524| 254 (1,088 126 | 36 2 1 18 0 1 2 1 31
J31 % 2438 x 6006 1 4,445 | RI19235 FC11438302 T|277.0|463.0| 30 U L | 1,491 264 (1,006 134 | 40 2 1 21 0 2 2 1 34 193
P 1524] 254 (1058|126 | 36 | 2 1 1810 1 2 1 31
F % 2408 x 600G 1 4,445 | RI19235 FC11438401 T 2770 463.0( 30 U L 1,491 264 [1,006] 134 | 40 2 1 21 0 2 2 1 34 1,991
P [1.524] 254 [1088) 126 | 36 | 2 1 1810 1 2 1 3
A3 2438 ¢ HONG 1 4415 | R19225 FC11438402 T277.0|463.0] 30 u L | 1,491 264 [1.096] 134 | 40 2 1 21 0 2 2 1 34 11,991
P 11,524] 2564 |1058] 126 | 36 2 1 18 0 1 2 1 31
S % 2438 x 600G 1 4,415 | R19128 FC11438501 T13152]|476.5] 32 u L |1.507| 297 [1.068] 109 [ &3 2 1 15 0 9 2 1 a8 |1.972
Po{1534] 305 [1079) w02 [ 52 | 2 1 5] 010} 3 1 37
T st — 1. Top, MMiddie, B:Bottom
- rerse. Gauge lenglh:200mm (Reclangular), YP Mtd : 2 (0.2% off-set),5 (0.5% underload), U (Upper vield point), L (Lower yield point}
N 1~ PP L analysis, LiLadle anal )
0
|
-
T ine grained sleel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Cer ate is issued in accordance with EN 10204 Type 3.1
Sgnallre
71| HEES ZAjel Zink XIFE 240l 28 US SHpC, S. & Eﬁ.‘»\ﬁ
WE HERERY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN AQCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS - -
Civel Of Qualty Assurance Team
MEMERMY B BENZRE S2E ARUD, & MO e SHME DWFU0AM FLUSHY £ 205 UL (httol//smhyundai—-steel,com/cs/cm/login.isp)
t has n printed from orl | electronic document( digital signing),
.hyundal—steel.com/cs/cm/login.jsp) * QRcode scanner App ! 'GReal’
products and satety problems may arise if used other than to the mmnn stated in this Mill Test Certification,




